
DETAILED PROJECT REPORT 
 

VISHWAKARMA YOJANA PHASE-VIII 
AN APROCH TOWORD RE-URBNIZATION OF 

KHASA(PALANPUR) 
2020-21 

 

 
VISHWKARMA GOVERNMENT ENGINNERING 

COLLEGE 
 

NODAL OFFICERS: PROF. KETAN L TIMANI 
INTERNAL GUIDE: PROF. KETAN L TIMANI 

 
Prepared by: 

Civil Engineering Department (VGEC) 
Sem-7 

Students 
 

Name: Enrolment No: Branch 
Gaurav Pawar 170170106037 Civil  
Dharmendra Prajapati 170170106038 Civil  

 
 

 

 

 

 

 

 

 

 
 

YEAR: 2020-21 
GUJARAT TECHNOLOGICAL UNIVERSITY 

Chandkheda, Ahmedabad – 382424 Gujarat 
 

 

 



 

CERTIFICATE 
 
This is to certify that the following students of Degree/ Diploma Engineering 

successfully submitted  

 
Detail Project Report for, 
[...]
categories, based on how they provide protection:  
  

• Alternative reinforcement and slab design method includes materials that electrically 
isolate the steel from the concrete and create a barrier for chloride ions, materials that 
protect steel galvanic-ally, and materials that have significantly higher corrosion 
thresholds than conventional reinforcing steel.  Concrete slabs have been designed 
without any internal reinforcement.   

• Barrier methods protect reinforced concrete from corrosion damage by preventing water, 
oxygen, and chloride ions from reaching the reinforcement and initiating corrosion.  

• Electrochemical methods use current and an external anode to protect the reinforcement, 
even when the chloride ion concentration is above the corrosion threshold.   

• Corrosion inhibitors offer protection by raising the threshold chloride concentration level, 
by reducing the permeability of the concrete, or by doing both. 

 
PREVENTION METHODS 
 
1. Barrier Coatings 
One of the easiest and cheapest ways to prevent corrosion is to use barrier coatings like paint, 
plastic, or powder. Powders, including epoxy, nylon, and urethane, are heated to the metal 
surface to create a thin film. Plastic and waxes are often sprayed onto metal surfaces. Paint acts 
as a coating to protect the metal surface from the electrochemical charge that comes from 
corrosive compounds. Today’s paint systems are actually a combination of different paint layers 
that serve different functions. The primer coat acts as an inhibitor, the intermediate coat adds to 
the paint’s overall thickness, and the finish coat provides resistance to the environmental factors. 
The biggest drawback with coatings is that they often need to be stripped and reapplied. Coatings 
that aren’t applied properly can quickly fail and lead to increased levels of corrosion. Coatings 
may also contain volatile organic compounds, which can make them vulnerable to corrosion. 
 
2. Hot-Dip Galvanization 
This corrosion prevention method involves dipping steel into molten zinc. The iron in the steel 
reacts with the zinc to create a tightly-bonded alloy coating which serves as protection. The 
process has been around for more than 250 years and has been used for corrosion protection of 
things like artistic sculptures and playground equipment. Compared to other corrosion prevention 
methods, galvanization is known for lower initial costs, sustainability, and versatility. 
Unfortunately, galvanization can’t be done on-site, meaning companies have to pull equipment 
out of work to be treated. Some equipment may simply be too large for the process, forcing 
companies to abandon the idea altogether. In addition, if the process isn’t done properly, the zinc 
can chip or peel. And high exposure to environmental elements can speed up the process of zinc 
wear, leading to increased maintenance check-ups. Lastly, the zinc fumes that release from the 
galvanizing process are toxic. 
 

https://www.metalsupermarkets.com/how-to-prevent-corrosion/
https://www.metalsupermarkets.com/how-to-prevent-corrosion/
https://www.steelconstruction.info/Paint_coatings
https://www.roymech.co.uk/Useful_Tables/Corrosion/Cor_sur_coat.html
https://blog.iqsdirectory.com/metals-materials/the-advantages-and-disadvantages-of-galvanized-steel/
https://blog.iqsdirectory.com/metals-materials/the-advantages-and-disadvantages-of-galvanized-steel/


VISHWAKARMA YOJANA PHASE-VIII                           VILLAGE: KHASA                          DIST: BANAS KANTHA 
 

Gujarat Technological University                                                2020-2021  Page 57 
 

3. Alloyed Steel (Stainless) 
Alloyed steel is one of the most effective corrosion prevention methods around, combining the 
properties of various metals to provide added strength and resistance to the resulting 
product. Corrosion-resistant nickel, for example, combined with oxidation-resistant chromium 
results in an alloy that can be used in oxidized and reduced chemical environments. Different 
alloys provide resistance to different conditions, giving companies greater flexibility. 
Despite its effectiveness, alloyed steel is very expensive. Companies with limited financial 
resources will likely have to turn to other methods. Monitoring surface conditions are critical, as 
cracks or scratches can result in an increase of corrosion. Companies also need to make sure the 
agents used in maintenance don’t include corrosion properties. 
 
4. Cathodic Protection 
Cathodic protection protects against galvanic corrosion, which occurs when two different metals 
are put together and exposed to a corrosive electrolyte. To prevent this, the active sites on the 
metal surface need to be converted to passive sites by providing electrons from another source, 
typically with galvanic anodes attached on or near the surface. Metals used for anodes include 
aluminium, magnesium, or zinc. 
 
While cathodic protection is highly effective, anodes need to be checked often which can drive 
up costs of maintenance. They also increase the weight on the attached structure and aren’t 
always effective in high-resistivity environments. Finally, anodes lead to increased water flow on 
ships and other underwater equipment. 
 
5.2 Case Study of kotarpur water treatment plant 
 
Processes of industrial treatment  
Two of the main processes of industrial water treatment are boiler water treatment and cooling 
water treatment. A large amount of proper water treatment can lead to the reaction of solids and 
bacteria within pipe work and boiler housing. Steam boilers can suffer from scale 
or corrosion when left untreated. Scale deposits can lead to weak and dangerous machinery, 
while additional fuel is required to heat the same level of water because of the rise in thermal 
resistance. Poor quality dirty water can become a breeding ground for bacteria such 
as Legionella causing a risk to public health. 
 
Corrosion in low pressure boilers can be caused by dissolved oxygen, acidity and excessive 
alkalinity. Water treatment therefore should remove the dissolved oxygen and maintain the boiler 
water with the appropriate pH and alkalinity levels. Without effective water treatment, a cooling 
water system can suffer from scale formation, corrosion and fouling and may become a breeding 
ground for harmful bacteria. This reduces efficiency, shortens plant life and makes operations 
unreliable and unsafe 
 
5.2.1 Introduction 
Ahmedabad being the largest city in Gujarat gets 1200 MLD water per day. It meets its water 
requirements from 4 different water treatment plants after receiving the water from the sources;  
 

https://www.neonickel.com/neonickel-news/using-metal-alloys-to-prevent-corrosion-2/
https://www.thebalance.com/corrosion-prevention-2340000
https://www.cathodicprotection101.com/
https://en.wikipedia.org/wiki/Corrosion
https://en.wikipedia.org/wiki/Legionella


VISHWAKARMA YOJANA PHASE-VIII                           VILLAGE: KHASA                          DIST: BANAS KANTHA 
 

Gujarat Technological University                                                2020-2021  Page 58 
 

Narmada Canal and Sabarmati River, of which 80% is met by the Kotarpur Water Treatment 
Plant, Naroda using the gravitational force. 
 
➢ The capacity of the plant is 650 MLD and over-loading capacity is 715 MLD. (Having 10% 

overloading capacity) 
➢ Gravity line of 2500 mm dia from Narmada main canal to Kotarpur water works is laid in 

December 2006 & commissioned from January 2007. 
➢ Also, there is one more treatment plant of 200 MLD. 
➢ It takes water from Sabarmati River. 
➢ The water from Sabarmati River is taken by 2 Intake wells 
➢ A French well is driven into Sabarmati River 

 
5.2.2 Components involved in water treatment process 
 

• Coarse screening 
• Inlet bay 
• Fine screening 
• Alum dozing 
• Clariflocculator 
• Filter plant 
• Post chlorination 

 
5.2.3 Treatment procedure 

 
➢ Inlet bay: - 
In inlet bay water comes from Narmada River under gravity and from Sabarmati River by 
pumping.  Here perchlorinating is done. In this after coarse screening the water enters so may 
contain algae, waste materials etc. in it. In this after coarse screening the water enters so may 
contain algae, waste materials etc. in it. 

Figure 51. Water Source 
(French Well) From 
Sabarmati River   

 

Figure 52. Water Water 
Source (Gravity Line) From 
Narmada Canal 

Source (Gravity 

Figure 53. 
Kotarpur WTP Plant   
  



VISHWAKARMA YOJANA PHASE-VIII                           VILLAGE: KHASA                          DIST: BANAS KANTHA 
 

Gujarat Technological University                                                2020-2021  Page 59 
 

➢ Alum Dozing: - 
Alum is stored in alum house, from which it is taken in trolleys for testing purpose. On the basis 
of jar test the amount of alum is decided, which depends on amount of turbidity. Alum is mixed 
with water by agitator 30% alum is used as it gives maximum result. Till now maximum 
turbidity was found to be 2000 NTU (Nephelometric Turbidity Unit) 
 
➢ Clarifier: - 
There are 12 number of Clariflocculator for 650MLD and 4 number for 200MLD. The alum 
solution conveyed through a pipe is mixed in the water at the hydraulic jump near 
Clariflocculator. The water after it is mixed with the alum solution is diverted in 3 directions.  
Each direction sends water in nearby 4 flocculator. Now the water enters in the flocculator from 
the bottom of the center alum is added about 5ppm. Then the flocs are formed which are settled 
down at bottom are taken to the center for dumping with the use of Traction bridge. It has 
scrappers at the bottom at some angle and revolves at speed of 1 revolution per 45 minutes. 
 
➢ Filtration: - 
Filtration is done by rapid sand filter. The arrangement of rapid sand filter is done in such a way 
that coarse gravels are kept at bottom, above those gravels of small size are kept and at top sand 
is kept in compressed condition. Sand is imported from Rajasthan.  
 
From this arrangement water is filtered and a channel is passed directly to next unit. Backwash is 
carried out at minimum 24 hrs and maximum 72 hrs., depending upon turbidity of water. In this 
process air is released so that water particles get unstable, then water is passed so that sludge is 
removed from top. This water is added till clear water is seen. The waste water is disposed in 
river again. 
 
➢ Chlorination: - 
Chlorination is provided in three stages i.e., pre-chlorination, intermediate chlorination and post 
chlorination. The pre-chlorination is done after taking water from intake 2 because the water in 
Narmada canal may have higher number of Algae in it and to destroy it chlorination is required. 
Intermediate chlorination is done just before the filtration, And the post chlorination is done at 
the end after the filtration and before the water is going to distributed. They also have a caustic 
scrubber as a safety measure in case if there is any leakage of chlorine gas this scrubber will 
react with it and form neutral gas or say neutralize it. It is essential because chlorine is very 
harmful gas which is viscous and attach with our respiratory system and block it and that can 
damage our eyes, lungs etc. 
 
After the chlorination the water is collected in the reservoir tank and then it is ready for 
distribution and it is distributed in the East and the West zone of Ahmedabad. The water is 
distributed with the help of pumping, for the pumping there are total 10 centrifugal pumps in 
which 8 are running and 2 are standby. The water is collected by station in each zone and 
required residual chlorine is maintained to 0.5ppm. Then the water is distributed to the different 
area by branch pipes of same and smaller diameter. 
 
 
 



VISHWAKARMA YOJANA PHASE-VIII                           VILLAGE: KHASA                          DIST: BANAS KANTHA 
 

Gujarat Technological University                                                2020-2021  Page 60 
 

CHAPTER: -6 Swatchh Bharat Abhiyan 
(Clean India) 

 
6.1 Background 
 
India began its journey of cleanliness with the efforts of Mahatma Gandhi. The Father of our 
nation initiated a massive awareness program on hygi ene and sanitation which inspired many 
more leaders to follow his footsteps. In 2014, P rime Minister Narendra Modi launched a 
nationwide campaign in the form of Swachh Bharat Abhiyan to achieve the dream of Clean India 
as a tribute to Mahatma Gandhi on his 10th birth anniversary. 
 
Components of Clean India Mission  
 
Swachch Bharat Abhiyan- Gramin  
It focuses on improving the ambit of rural sanitation coverage and eliminating the practice of 
open defecation. The scheme also focuses on i mproving the management of solid and liquid 
wastes.  
Swachch Bharat Abhiyan- Urban  
The scheme aims to ensure three-fold objectives within its scope. First of all, it envisages 
reducing the number of households engaging in the practice of open defecation. The second 
objective is to convert pit latrines into sanitary latrines. The third objective of the Clean India 
Mission is to halt the construction of any new unsanitary toilets. Secretary of Ministry of 
Drinking Water and Sanitation is the Mission Coordinator for SBM. 
Evolution of Swachhata Abhiyan  
Earlier, a sanitation program was launched in 1954. T his was the first such program of the 
nation. It was followed by the launch of the Central Rural Sanitation Programme in 1986. Then 
the strategic revamp of the scheme led to the development of the Total Sanitation Campaign 
(TSC) in 1999, which transformed later into the Nirmal Bharat Abhiyan in 2012.  
Finally, the Nirmal Bharat Abhiyan was restructured into the Swachh Bharat Abhiyan by Cabinet 
approval on 24 September 2014.  
 
Objectives of Swachh Bharat Abhiyan  
• To promote cleanliness and hygiene in a wholistic manner.  
• To reduce the incidence of open defecation  
• To bring improvement in the quality of life in rural areas  
• To encourage the concept of sustainable sanitation practices  
• To create awareness about health and hygiene.  
• To help India reach to India Sustainable Development Goal 6 (SDG 6).  
• To encourage cost-effective sanitation efforts. 
• To develop community managed sanitation systems  
• To focusing on scientific Solid & Liquid Waste Management systems.  
• To create a positive impact on gender and promote social inclusion 

 
 



VISHWAKARMA YOJANA PHASE-VIII                           VILLAGE: KHASA                          DIST: BANAS KANTHA 
 

Gujarat Technological University                                                2020-2021  Page 61 
 

Figure54 Existing situation 

Figure55 Students' activity 

Funding pattern of PM Swachh Bharat Abhiyan 
The scheme is covered by multi-sectoral funding pattern which includes: - 
1. Budgetary support  
2. Funding and technical support from the World Bank and international institutions  
3. Corporate social responsibility (CSR) initiatives  
4. Swachh Bharat Kosh(SBK) 
An incentive of Rs. 12,000 i s provided to the eligible beneficiaries in rural areas for the 
construction of Individual Household Latrines. It also covers the provision of water storage. The 
funding for constructing toilets will also be met by 3  primary sources – Ministry of Drinking 
Water & Sanitation, Ministry of Rural Development, and the States. The funding ratio will be 
75:25 between center and State for the normal states while for the North Eastern state, it will be 
90:10. 
 
6.2 Swatchhta needed in allocated village -Existing Situation with photograph 
➢ After visiting Khasa 
village and the information 
given by the Sarpanch, we 
can say that there is no 
proper garbage collecting 
system available in the 
village.  
➢ As per the given 
information in Khasa, 
weekly one day all the 
garbage from the 
household is collected and 
dumped on the land.  
 
6.3 Activities Done by Students for allocated village with Photograph  